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Report No YVV20200778

CoⅡ
"1"ss|on No.

Testing Laboratory Guangzhou Institute of Measurernent andˉ Testingˉ「echnology

Address
l`lo.19, Jiantashan ROad, I(lexuecheng, Guangzhou, Guangdong,
China

Applicant CCQS Certincation services Limited

Address
Block 1 B|anchardstown Corporate Park,Ballycoolin ROad,
Blanchardstown,Dublin1 5i|D15 AKK1ilreland

lmforlnation of samples

Produd C;oggle

Brand name

Mode| KR0876

Manufacturer Taizhou Baolai C;lasses Manufacture Co.,Ltd

Address 1#ROad 5 Nanyang,DuqiaO TOlwn,Linhai City,zhejiang,China

Quantity submi△ ed 25 pCs.

Environnnental condition

Ternperature 20.8°C

Relative humidity 60%

Test requested EN 166∶2001

Test mnethod EN 167∶ 2001,EN 168∶ 2001

Results Please referto the following pages

C;onclusion
Based on the test results given in this report,the specirnens nleet

the requirernents of |EN 166∶ 200日 .

Date

Date of receipt 2020-05-07

Period of testing 2020-05-07 to 2020-05-21

IDate ofissue 2020-05-23

Approved by∶

~J` 氵彡
7自 李有农

Reviewed by∶ ‘艰廴」t张洁Teste′妓辽I锑锣|冢碉71才
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Description of samples Photo of sarnples

Ty2e∶  GOggles
∈Ⅱ丛192⊥匹±鱼旦旦三1

S迎业业 S3
Qu鱼丛±LEu-mi丛旦生 25 pcs. 、

口■

■

Clause   R2旦旦⊥2,口≌旦L
鱼.~.~.2.丕山.上.塑鱼.旦型]丛!暨垫:匝!匹l卫!四n,堕旦.迎鱼

6.1   General construCtion

6.3  I1eadbands

7且_旦 ~:L:丞 :.~.」∶旦丛业旦旦匹n坐 :

7.1.1     Field of vision

7.1.2.1   (sphericall astigrnatic and prismatic refractive povvers

7.1.2.2   
·
Transmittance

7.1.2.3   |Diffusion of light

7.1.3    Quality of rnaterial and surfaCe

7.1.4    RObustness

7.1,5    Resistance to ageing

7.1.6     Resistance to corrosion

7.1.7    Resistance to ignition

zIL—̄—̄ Ē:旦￡ll~丛」旦二J堕苎2L」±二~:±]2￡!1】至三

7.2.4    IDrotection against droplets and splashes ofliquids

Result

Pass

Pass

而
翔

+
 
`

Pass

Pass

Pass

Pass

Pass

Pass

Pass

N`A

Pass

Pass

#1∶ N/A Iηeans the testitem does not apply to the test obiects.
_see next page—
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Reviewed by∶
虿 辶Jt张 洁

Tested by∶
嗜 炙 刁 曹文才
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6 IDesign and manufacturing requirernents

6.1 General construction

Requlrememts:

Eye-protectors shall be】
.ee frorn pFojections,sharp edges or other defects which are likely to cause

disComfod orinjury during use.

Result:All the sarnples:Pass.

6.3【叶eadbands

Requirements:

I-leadbandslwhen used as the principal rneans of retention,shaII be atleast 1 0【 ηrn Wide over any portion

WhiCh lη ay co|me into contaCt with the W·earerls head.Headbands shall be asiustable or self-adjusting.
·
「able 1.ˉ T·est results ofthe Width of卜 1eadbands

Performance
pararneter

sample Measurernents
Result

(Pass′ Fai|)

VVidth

(mm)

1 15.46 Pass

2 15.56 Pass

3 15.48 Pass

Result:sample 1~3:Pass.

7.1 Basic Requirments

7.1.1 Field of vision

Requirements:

Eye-protectors shall exhibit a rninirnurn ne|d of vision defned by the t、 ″o ellipses in Figure 1 when
plaCed and Centered at a distance of 25 rrlm frorn the sufface ofthe appropriate head-forn1.

日̀

Figure 1-Dennition ofthe feld of vision

Result:samnple 1~3:Pass.
— See next page-
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7.1.2 0ptical requirements

7.1.2.1 spherical,astignlatic and prismatic refractive powers
·
T·he requirennents and test results are shovved asˉ 「abJe 2.

·
Table 2.Requirernents and test results of refractive powers

Result:salnple 1~3:Pass.

7.目 .2.2 Transrnittance

7.1.2.2.1 0culars、 ″ithout filtering ation
·
T·he requirernents and test results are shovved asˉ 「able 3.

Table 3.Requirernents and test results ofluminous transrnittance

Result:salilple 4~6:Pass.
_see next page————
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Performance
pararneter

sample
Measurements

Requirements
Result

(Pass′ Fail)R I
L

spherical refractive

povver

(m^1)

1 0.00 0.00

±0.06

Pass

2 0.0日 0.01 Pass

3 0,01 0.00 Pass

Astigmatic refractive

povver

(m^1)

1 0.00 0.00

(0,06

Pass

2 0.00 0.00 Pass

3 0.00 0,00 Pass

Difference ln

pris【matic refractive

povver

(cm/m)

1
l-lorizontal∶ Base in,0.02

\`ertical∶ 0.00 HOrizontal:

Base out: ((0.75
Base In: (0.25

Vertical: <二 0.25

Pass

2
l-lorizontal∶ Base in,0,02

Vertical∶ 0.00
Pass

3
I-lorizontal∶ Base in,0.01

Vertical∶ 0.01
Pass

Performance
pararneter

sample
Measurernents

Requirements
Result

(Pass/Fail)R I
L

LurnInous
trans【TlittanCe

(%)

4 93.7 93.5

>>74.4

Pass

5 93.6 93.5 Pass

6 93.5 93.6 Pass

房 %讠
Approved by∶   J′

 l( hil)
李有I

Reviewed by∶
涩 辶」 t张 洁

Tested by嘈
灾 布 曹文才
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7.1.2.3 Diffusion oflight

The requirernents and test results are showed as Table 4.

Table 4.Requirernents and test results of diffusion oflight

Page 5 of9

Performance
pararneter

sample
Measurernents

Requirements
Result

(Pass′ Fail)R I
L

Diffusion of light

(cdr(m2· lx))

4 0.10 0.07

‘0.50

Pass

5 0.09 0.08 Pass

6 0.10 0.10 Pass

Result:sarnple 4。 6:Pass.

7.1.3 Quality of mnaterial and surface

Ftequirernent:

Except for a marginal area 5 Iη m wide,oculars shall be free frorn any signincant defects likely to irnpair

Vision in usel such as bubbles, scratches, inclusions, dull spots, pitting, rnould rnarks, scuring, grains,

poCking,scaling and undulation.

Result:sample 1-3:Pass.
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Approved by∶   犭.' lq l'll) 李有I
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Reviewed by∶
虿 辶」 t张 洁

Tested by∶
嘴 炙 刁 曹文才

7.1.4 Robustness

7.1.4.1,uinimurn robustness

Requirernent:

VVhen tested in accordance、 ″ith Clause 4 of EEN 168∶ 2001,the following defects shall not Occur∶

a) ocular fracture∶  an ocular shall be considered to haVe fractured if it has cracked through its entire

thiCkness into two or rnore pieCes, or if rnore than 5 rng of the ocular rnaterial becornes detached

frorn the su【 1iace avvay frorn the one in contact with the ball,orifthe ball passes through the ocular;

b)0Cular deforrnation ∶an ocular shall be considered to have been deforrned if a mark appears on the

white paper on the opposite side to the one on、 ″hich the force is applied.

Result:N`A.

Notes:ˉ「his requirernent relates only to cover plates and oculars with filtering effect and need not be

assessed if these iterns are intended to meet the requirernents for increased robustness or resistance

to high speed particles,in、 ″hiCh Case the requirernents of 7.1.4.2 or7.2.2 shall be rnet.

-see next page—



GIHT GUANGzHOu lNsTITUTE O.F MEAsuRE"ENT AND TEsTING TECHNOtoCV

TEST REsuLTs
EN 166:2001

Personal eyeˉprotection specifications

Report No.YVV20200778 Page 6 of9

7.1.4.2 InCreased robustness ((COmplete eyeˉprotectors and frannes)

Requirenlent:

VVhen tested in acCordance with clause 3.2 of EEN 168∶ 2001,the following defects shall not Occur∶

a) ocular fracture ∶ an ocular shall be considered to have fractured if it CraCks through its entire

thiCkness into t、 ″o or rnore pieces, or if more than 5 rng of the oCular material becornes detached

frorn the su了 1;aCe avvay frorn the one struck by the ball, or if the ball passes through the ocular;

b) ocular deforrnation ∶ an ocular shall be considered to have been deformed if a rnark appears

on the、″hite paper on the opposite side to that struck by the balli

c)0cular housing or frarne fracture∶ an ocular housing or franne shall be considered to have failed if it

separates into two or more pieces, or if it is no longer capable of holding an ocular in position, or

if an unbroken oCular detaches frorn the frarne, or if the ball passes through the housing or frarne;

d) lateral proteCtion failure ∶ the lateral protection shall be considered to have failed if it fraCtures

through its entire thickness into t、 ″o or rnore separate pieces, or if one or rnore particles becorne

detached frorn the suIface rernote frorn the irnpact point, or if it allows the ball to penetrate

cornpletely,or if it partially or totally detaches from the eye-protector, or if its cornponent

parts becorne separated.

Result: 
ˉ
「est results ofthe subrnitted sarnples are shovved as· Table 5.

·
Table 5.ˉ Tˉest results ofincreased robustness

ResuIt:Pass.
_see next page—
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samp|e Irnpact point Test te【Tlperature Defects
Result

(Pass′ Fail)

7⌒ 8̌ Left eye frontal +55°C NOt oCCurred Pass

11~12 Right eye frontal +55°C NOt oCCurred Pass

9~10 Left eye frontal -5°C NOt oCCurred Pass

13^ˇ 14 Right eye frontal -5°C NOt oCCurred Pass

15 Left eye side +55°C l`lot oCCurred Pass

17 Right eye side +55°C I`|ot oCCurred Pass

16 Left eye side -5°C I`lot Occurred Pass

18 Right eye side -5°C l\|ot oCCurred Pass
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7.1.5 Resistance to ageing

7.1.5.1 stability at an elevated ternperature

Requfre|mlent:

Assembled eye· protectors shall shovv no apparent deforrnation vvhen tested by fle rnethod speCined

in clause 5 of EEN 168∶ 2001.

Result:salrlple 1~3:Pass.

7.1.5.2 Resistance to uItraviolet radiation(oculars only)
·
The requirernents and test results are shovved as^「 able 6.

·
Table 6.Requirernents and test results of resistance to ultraviolet radiation

Performance
pararneter

sample
Measurernents

Requirements
Result

(Pass′ Fail)R I
L

Relative change
ofluminous

transn1ittanCe

(%)

4 o0.9 -1.0

± 5

Pass

5 -0.6 Pass

6 -0.7 -1.1 Pass

Reduced lun1inance
factor

(cdr(m2· lx))

4 0.26 0.22

‘0.50

Pass

5 0.20 0.25 Pass

6 0.21 0.24 Pass

Result:sarnple 4~6:Pass.

7.1.6 Resistance to corrosion

Requirernent:

A△er having undergone the test for resistance to corrosion speCifed in clause 8 of|EN| 168∶ 2001, all

rnetal parts of the eye-protector shall display smooth surfaces, free from corrosion, 、″hen they are

exarnined by a trained observer.

Result:N`A.

lN|otes:This requirernent relates only to the eye-protector with metal parts.

-see next page—
———

GIMT

、
举

钅

、

l

J

J`々 '卜

Approved by 'ˉ
17。
帛l、

Ft子

:;

李有I
Reviewed by∶ 虿 辶」 t张 洁

Tested by∶
馏 灾 个 数 才

-⒈2



GUANGzHOu lNsTlTUTE OF MEAsuREMENT AND TEsT∶ NG TECHNOLOGY

TEsT RESULTs
EN 166:2001

Personal eyeˉprotection specifications

Report No.YW20200778                                                      Page 8 of9

7.1.7 Resistance to ignition
Requirernent:

Eye-protectors shall be tested in accordance with the rnethod speCified in clause 7 of l三 N| 168∶ 2001

and shall be considered to be sdhsfactory if no part of the eye-protector ignites or continues to dkn″

after rernoval ofthe steel rod.

Result:samnple 10。 12:Pass.

— See next page—
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